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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

1. TEST RESULT CERTIFICATION

Applicant: PRO-NETS TECHNOLOGY CORPORATION
7F, No. 95, Li-De St., Chung Ho City 235,
Taipei, Taiwan R.O.C.

Equipment Under Test: WIRELESS 11n ROUTER

Trade Name: PRO-NETS; Speed Com+; Jet Com
Model: WRS850RL
Date of Test: October 9 ~ 24, 2008

APPLICABLE STANDARDS
STANDARD TEST RESULT
FCC 47 CFR Part 15 Subpart C No non-compliance noted

We hereby certify that:

The above equipment was tested by Compliance Certification Services Inc. The test data, data
evaluation, test procedures, and equipment configurations shown in this report were made in
accordance with the procedures given in ANSI C63.4: 2003 and the energy emitted by the
sample EUT tested as described in this report is in compliance with the requirements of FCC
Rules Part 15.207, 15.209, 15.247.

The test results of this report relate only to the tested sample EUT identified in this report.

Approved by: Reviewed by:
\
Q. el Huend Soke e
Robert Huang J Julia Wei
Section Manager Senior Specialist
Compliance Certification Services Inc. Compliance Certification Services Inc.
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Compliance Certification Services Inc.
Report No.: 81002214-RP1

FCC ID: RXZ-WR850RL Date of Issue: October 28, 2008

2. EUT DESCRIPTION

Product

WIRELESS 11n ROUTER

Trade Name

PRO-NETS; Speed Com+; Jet Com

Model Number

WRSE50RL

Model Discrepancy

The EUT have three types for sale, they are identical expect the
following list:

1. Horizontal appearance with Detachable Antenna (Model: WR850RLD)

2. Horizontal appearance with Non-detachable Antenna (Model: WR850RL)
3. Vertical appearance with Detachable Antenna (Model: WR850RLD)

EUT Power Rating

12VDC, 1A

Power Adapter

1. Ktec/KSLFC1200100W1US;
2. DVE /DSA-12G-12FUS 120120
I/P: 100-240VAC, 50/60Hz, 0.3A
O/P: 12VDC, 1A

DC Power Cable

Unshielded, 1.8m (Non-detachable)

Frequency Range

2412 ~ 2462 MHz

Transmit Power

IEEE 802.11b mode: 18.20 dBm
IEEE 802.11g mode: 15.44 dBm
draft 802.11n 20 MHz Channel mode: 18.39 dBm
draft 802.11n 40 MHz Channel mode: 18.32 dBm

Modulation Technique

IEEE 802.11b mode: DSSS (1, 2, 5.5 and 11 Mpbs)

IEEE 802.11g mode: OFDM (6, 9, 12, 18, 24, 36, 48 and 54 Mpbs)

draft 802.11n 20 MHz Channel mode: OFDM (6.5, 7.2, 13, 14.4,
14.44, 19.5, 21.7, 26, 28.89, 28.9, 39, 43.3, 43.33 52,
57.78, 57.8, 58.5, 65.0, 72.2, 78, 86.67, 104, 115.56, 117,
130, 144.44 Mbps)

draft 802.11n 40 MHz Channel mode: OFDM (13.5, 15, 27, 30, 40.5,
45, 54, 60, 81, 90, 108, 120, 121.5, 135, 150, 162, 180,
216, 240, 243, 270, 300 Mbps)

Number of Channels

IEEE 802.11b/g mode: 11 Channels
draft 802.11n 20 MHz Channel mode: 11 Channels
draft 802.11n 40 MHz Channel mode: 7 Channels

Antenna Specification

For WR850RLD Antenna
Dipole Antenna / Gain: 2.09dBi
For WR850RL Antenna
Dipole Antenna / Gain: 2.00dBi

Remark:

1. The sample selected for test was engineering sample that approximated to production product and was
provided by manufacturer.

2. This submittal(s) (test report) is intended for FCC ID: RXZ-WR850RL filing to comply with Section
15.207, 15.209 and 15.247 of the FCC Part 15, Subpart C Rules.
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4 and FCC
CFR 472.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207, 15.209 and 15.247.

2.1 EUT CONFIGURATION

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application.

2.2 EUT EXERCISE

The EUT was operated in the engineering mode to fix the TX frequency that was for the purpose
of the measurements.

According to its specifications, the EUT must comply with the requirements of the Section
15.207, 15.209 and 15.247 under the FCC Rules Part 15 Subpart C.

2.3 GENERAL TEST PROCEDURES

Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 13.1.4.1 of ANSI C63.4 Conducted emissions from the EUT measured
in the frequency range between 0.15 MHz and 30MHz using CISPR Quasi-peak and average
detector modes.

Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable shall rotate
360 degrees to determine the position of maximum emission level. EUT is set 3m away from the
receiving antenna, which varied from 1m to 4m to find out the highest emission. And also, each
emission was to be maximized by changing the polarization of receiving antenna both horizontal
and vertical. In order to find out the maximum emissions, exploratory radiated emission
measurements were made according to the requirements in Section 13.1.4.1 of ANSI C63.4.
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Compliance Certification Services Inc.
Report No.: 81002214-RP1

FCC ID: RXZ-WR850RL

Date of Issue: October 28, 2008

FCC PART 15.205 RESTRICTED BANDS OF OPERATIONS

(a) Except as shown in paragraph (d) of this section, only spurious emissions are permitted in
any of the frequency bands listed below:

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
4.17725 - 417775 37.5-38.25 1435 -1626.5 9.0-9.2
420725 - 420775 73 -74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8 - 75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108-121.94 1718.8 - 1722.2 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 -2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.52525 2655 -2900 22.01 - 23.12
8.41425 - 8.41475 156.7 - 156.9 3260 - 3267 23.6-24.0
12.29 - 12.293 162.0125 - 167.17 3332 -3339 31.2-31.8
12.51975 - 12.52025 167.72 - 173.2 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 240 - 285 3600 - 4400 A
13.36 - 13.41 322-335.4

! Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.

2 Above 38.6

(b) Except as provided in paragraphs (d) and (e), the field strength of emissions appearing within
these frequency bands shall not exceed the limits shown in Section 15.209. At frequencies

equal to or less than 1000 MHz, compliance with the limits in Section 15.209 shall be

demonstrated using measurement instrumentation employing a CISPR quasi-peak detector.
Above 1000 MHz, compliance with the emission limits in Section 15.209 shall be

demonstrated based on the average value of the measured emissions. The provisions in

Section 15.35 apply to these measurements.
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E Compliance Certification Services Inc.
= Report No.: §81002214-RP1 FCC ID: RXZ-WR850RL Date of Issue: October 28, 2008

2.5 DESCRIPTION OF TEST MODES

After verified, the Horizontal appearance with Detachable Antenna (Model: WR850RLD) was
reported as the worst case and been tested under operating condition.

The EUT (model: WR850RL) comes with two types of power adapter for sale. After the
preliminary test, the EUT with power adapter (Model KSLFC1200100W1EU) was found to emit
the worst emissions and therefore had been tested under operating condition.

The EUT is a 2x3 configuration spatial MIMO (2Tx & 3Rx) without beam forming function.
The 2x3 configuration is implemented with two outside TX & RX chains (Chain 0 and 1).
The worst case data rate is determined as the data rate with highest output power.

After verification, all tests were carried out with the worst case test modes as shown below except
radiated spurious emission below 1 GHz, which worst case was in normal link mode only.

IEEE 802.11b mode:

Channel Low (2412MHz), Channel Mid (2437MHz) and Channel High (2462MHz) with 1Mbps
data rate were chosen for full testing.

IEEE 802.11g mode:

Channel Low (2412MHz), Channel Mid (2437MHz) and Channel High (2462MHz) with 6Mbps
data rate were chosen for full testing.

draft 802.11n 20 MHz Channel mode:

Channel Low (2412MHz), Channel Mid (2437MHz) and Channel High (2462MHz) with
6.5Mbps data rate were chosen for full testing.

draft 802.11n 40 MHz Channel mode:

Channel Low (2422MHz), Channel Mid (2437MHz) and Channel High (2452MHz) with
13.5Mbps data rate were chosen for full testing.
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Compliance Certification Services Inc.
Report No.: 81002214-RP1

FCC ID: RXZ-WRS8

50RL

Date of Issue: October 28, 2008

3. INSTRUMENT CALIBRATION

3.1

MEASURING INSTRUMENT CALIBRATION

The measuring equipment, which was utilized in performing the tests documented herein, has
been calibrated in accordance with the manufacturer's recommendations for utilizing calibration
equipment, which is traceable to recognized national standards.

3.2

MEASUREMENT EQUIPMENT USED

Equipment Used for Emissions Measurement

Remark: Each piece of equipment is scheduled for calibration once a year.

Conducted Emissions Test Site
Name of Equipment Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer R&S FSP30 100112 10/14/2009
3M Semi Anechoic Chamber
Name of Equipment Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer Agilnet E4411B MY41440314 N.C.R
Spectrum Analyzer R&S FSP30 100112 10/14/2009
EMI Test Receiver R&S ESVS30 828488/004 03/20/2009
Pre-Amplifier Mini-Circuits ZKL-2R5 83153007374 04/02/2009
Pre-Amplifier Agilent 8449B 3008A01738 03/28/2009
Bilog Antenna Sunol Sciences JB1 A031905 10/03/2009
Horn Antenna EMCO 3115 00022250 05/08/2009
Loop Antenna EMCO 6502 2356 05/28/2010
Turn Table Chance Most CM-T003-1 T807-6 N.CR
Antenna Tower Chance Most CM-A003-1 A807-6 N.C.R
Controller CCS CC-C-1F N/A N.CR
RF Switch ANRITSU MP59B M53867 N.C.R
Site NSA CCS N/A N/A 05/09/2009
Test S/'W LabVIEW 6.1 (CCS OATS EMI SW V2.7)

Remark: The measurement uncertainty is less than +/-2.0065dB (30MHz ~ 1 GHz), +/-3.0958dB (Above 1GHz)
which is evaluated as per the NAMAS NIS 81 and CISPR/A/291/CDV.

Powerline Conducted Emissions Test Site
Name of Equipment Manufacturer Model Serial Number | Calibration Due
EMI Test Receiver R&S ESCS30 845552/030 04/08/2009
LISN R&S ENV216 100074 12/03/2008
LISN FCC Fe ey 06013 10/16/2008
Test S/'W CCS-3AI1-CE

Remark: The measurement uncertainty is less than +/- 1.7806dB, which is evaluated as per the NAMAS NIS 81 and

CISPR/A/291/CDV.
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

4. FACILITIES AND ACCREDITATIONS
4.1 FACILITIES

All measurement facilities used to collect the measurement data are located at

[] No.199, Chunghsen Road, Hsintien City, Taipei Hsien, Taiwan, R.O.C.
Tel: 886-2-2217-0894 / Fax: 886-2-2217-1029

[ ] No.11, Wugong 6th Rd., Wugu Industrial Park, Taipei Hsien 248, Taiwan
Tel: 886-2-2299-9720 / Fax: 886-2-2298-4045

X No. 81-1, Lane 210, Pa-De 2nd Rd., Luchu Hsiang, Taoyuan Shien, (338) Taiwan, R.O.C.
Tel: 886-3-324-0332 / Fax: 886-3-324-5235

The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4 and
CISPR Publication 22.

4.2 EQUIPMENT

Radiated emissions are measured with one or more of the following types of linearly polarized
antennas: tuned dipole, biconical, log periodic, bi-log, and/or ridged waveguide, horn. Spectrum
analyzers with pre-selectors and quasi-peak detectors are used to perform radiated
measurements.

Conducted emissions are measured with Line Impedance Stabilization Networks and EMI Test
Receivers.

Calibrated wideband preamplifiers, coaxial cables, and coaxial attenuators are also used for
making measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference Measuring
Apparatus and Measurement Methods.”
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Compliance Certification Services Inc.
Report No.: 81002214-RP1

FCC ID: RXZ-WR850RL

Date of Issue: October 28, 2008

TABLE OF ACCREDITATIONS AND LISTINGS

Country

Agency

Scope of Accreditation

Logo

USA

A2LA

CFR 47, FCC Part15/18, CISPR 22,

EN 55022, ICES-003, AS/NZS CISPR 22,
VCCI V-3, EN 55011, CISPR 11,

IEC/EN 61000-4-2/3/4/5/6/8/11,

EN 61000-6-1/2/3/4, EN 55024, CISPR 24,
AS/NZS CISPR 24, AS/NZS 61000.6.2, EN
55014-1/-2, ETSI EN 300 386 v1.3.2/v1.3.3,
IEC/EN 61000-3-2, AS/NZS 61000.3.2,
IEC/EN 61000-3-3, AS/NZS 61000.3.3

ACCREDITED
No, 0824-01

USA

FCC
MRA

3/10 meter Open Area Test Sites to perform FCC
Part 15/18 measurements

@TWI 026

Japan

VCCI

3/10 meter Open Area Test Sites and conducted
test sites to perform radiated/conducted
measurements

VCCI

R-2882/2541/2798/725/1868
C-402/747/912
T-321/325

Taiwan

TAF

EN 55014-1, CISPR 14, CNS 13781-1,

EN 55013, CISPR 13, CNS 13439,

EN 55011, CISPR 11, CNS 13803,

PLMNO09, 1S2045-0, LP0002

FCC Part 27/90, Part 15B/C/D/E,
RSS-192/193/210/310

ETSI EN 300 328/ 300 220-1/ 300 220-2/ 301
893/301 489-01/ 301 489-03/ 301 489-07 / 301
489-17/ 300 440-1/ 300 440-2

AS/NZS 4268, AS/NZS 4771

CISPR 22, EN 55022, CNS 13438, AS/NZS
CISPR 22, VCC(CI,

IEC/EN 61000-4-2/3/4/5/6/8/11,

CNS 14676-2/3/4/5/6/8, CNS 14934-2/3,
CNS 13783-1, CNS 13439, CNS 13803

N W
...............

Taiwan

BSMI

CNS 13438, CNS 13783-1, CNS 13439,
CNS 14115

SL2-IS-E-0014 / IN-E-0014
/A1-E-0014 /R1-E-0014
/R2-E-0014 /L1-E-0014

Canada

Industry
Canada

RSS212, Issue 1

34 |
Canadi
I1C 2324C-3
I1C 2324C-5

Note: No part of this report may be used to claim or imply product endorsement by A2LA, TAF or other
government agency.
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

5. SETUP OF EQUIPMENT UNDER TEST

5.1 SETUP CONFIGURATION OF EUT

See test photographs attached in Appendix II for the actual connections between EUT and
support equipment.

5.2 SUPPORT EQUIPMENT

No. (Device Type| Brand Model Series No. FCCID | Data Cable | Power Cord

N/A

**No any support equipment during the test.

Remark: Grounding was established in accordance with the manufacturer’s requirements and conditions for the

intended use.
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

6. FCC PART 15.247 REQUIREMENTS
6.1 6dB BANDWIDTH

LIMIT

According to §15.247(a)(2), systems using digital modulation techniques may operate in the 902 -
928 MHz, 2400 - 2483.5 MHz, and 5725 - 5850 MHz bands. The minimum 6dB bandwidth shall be
at least 500 kHz.

TEST CONFIGURATION

Spectrum

EUT > Analyzer

TEST PROCEDURE
1. Place the EUT on the table and set it in the transmitting mode.

2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the spectrum analyzer.

3. Set the spectrum analyzer as RBW = 100 kHz, VBW = 300 kHz, Span = 30 MHz /
50MHz,

Sweep =auto.
4. Mark the peak frequency and —6dB (upper and lower) frequency.

5. Repeat until all the rest channels are investigated.

TEST RESULTS

No non-compliance noted
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL

Date of Issue: October 28, 2008

TEST DATA
Test mode: IEEE 802.11b mode
Frequency Bandwidth Limit
Ch 1 Result
anne (MHz) (MHz) (kHz) u
Low 2412 12.066 PASS
Mid 2437 12.180 >500 PASS
High 2462 12.186 PASS
Test mode: IEEE 802.11¢g mode
Frequency Bandwidth Limit
Ch 1 Result
anne (MHz) (MHz) (kHz) u
Low 2412 16.623 PASS
Mid 2437 16.593 >500 PASS
High 2462 16.563 PASS
Test mode: draft 802.11n 20 MHz Channel mode / Chain 0
Frequency Bandwidth Limit
Ch 1 Result
anne (MHz) (MHz) (kHz) u
Low 2412 17.886 PASS
Mid 2437 17.898 >500 PASS
High 2462 17.820 PASS
Test mode: draft 802.11n 20 MHz Channel mode / Chain 1
Frequency Bandwidth Limit
Ch 1 Result
anne (MHz) (MHz) (kHz) u
Low 2412 17.826 PASS
Mid 2437 17.820 >500 PASS
High 2462 17.766 PASS
Test mode: draft 802.11n 40 MHz Channel mode / Chain 0
Frequency Bandwidth Limit
Ch 1 Result
anne (MHz) (MHz) (kHz) u
Low 2422 36.593 PASS
Mid 2437 36.593 >500 PASS
High 2452 36.503 PASS
Test mode: draft 802.11n 40 MHz Channel mode / Chain 1
Frequency Bandwidth Limit
Ch 1 Result
anne (MHz) (MHz) (kHz) u
Low 2422 36.603 PASS
Mid 2437 36.503 >500 PASS
High 2452 36.603 PASS
Page 14 Rev. 00



ey Compliance Certification Services Inc.
—
_ Report No.: 81002214-RP1 FCC ID: RXZ-WR850RL Date of Issue: October 28, 2008
TEST PLOT
IEEE 802.11b mode
6dB Bandwidth (CH Low)
Delta 1 [T1] RBW 100 KHz RF Att 30 dB
Ref Lvl -0.82 dB VBW 300 kHz
21.5 dBm 12.06613226 MHz SWT 7.5 ms Unit dBm
21.5
5 op Offse VI [TT1] —3[-66 <Bn| g
2.40818030 GHz
10| Aﬂ [T11 gl 82 48
12.06613p226 MHz
ol N NA Aty ..Uﬂul. MA “"VIA‘"’ \‘A\’.\\W
| b1 -3.[77 dBm NN ”“;m\&
_10 A
1VIEW / ‘\\ 1MA
-20 "
i Y,
a0 o W Sy,
VAV
-50
-B0
-70
-78.5
Center 2.412 GHz 3 MHz~ Span 30 MH=z
Date: 16.0CT.2008 21:20:33
6dB Bandwidth (CH Mid)
Delta 1 [T1] RBW 100 KHz RF Att 30 dB
Ref Lvl 0.74 dB VBW 300 kHz
21.5 dBm 12.18036072 MHz SWT 7.5 ms Unit dBm
21.5
5 op Offse VI [TT1] —3[-S1 | e
2.43097B35 GHz
10| Aﬂ [T11 al 724 g8
12.18036072 MHz
ol _Vf\ N u"/\“"""v“n MA AVIA N\VA\}A\\P’ "
| D1 -3./52 dBm N ”N&m\K
-10 -
1VIEW / 1MA
- »/ \L
B MMM \\M
_40 AU/\MW NA'\J\M
-50
-B0
-70
-78.5
Center 2.437 GH=z 3 MHz~ Span 30 MH=z
Date: 16.0CT.2008 21:22:29
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Compliance Certification Services Inc.
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Report No.: 81002214-RP1 FCC ID: RXZ-WR850RL

Date of Issue: October 28, 2008

6dB Bandwidth (CH High)

Delta 1 [T1] RBW 100 kH=z RF Att 30 dB
Ref Lvl 0.30 dB VBW 300 kHz
21.5 dBm 12.18637275 MHz SWT 7.5 ms Unit dBm
21.5
.o dp urrse YilrT11] -3.83 dBm A
2.4559688394 GH=z=
10| Aﬂ [T11 ol 30 4d8
12.18637275 MHz
ol \f AT NM\ﬁHr v .
| D1 -3.|B dBm N

~10
1VIEW ///'

N

1MA

:

_ IMJMJKWI[

\.{u“—'\fﬂj\,\u .

-40) R
-50
-B0
-70
-78.5
Center 2.462 GH=z 3 MHz~ Span 30 MH=z
Date: 16.0CT.2008 21:24:26
IEEE 802.11g mode
6dB Bandwidth (CH Low)
Delta 1 [T1]1] RBW 100 kH=z RF Att 30 dB
Ref Lvl -2.33 dB VBW 300 kHz
21.5 dBm 16.62324648 MHz SWT 7.5 ms Unit dBm
21.5
.o dp Urrse Vi [[T11] -B[. B9 dBm A
2.40378353 GH=z
10| Aﬂ [T11 20 323 48
16 .62324/648 MHz
8]
1
LAt MAMNMJ\;*NWW
ko1 —8.bs gBm rﬂUvVﬂ NMNWQW\fMNMAI g
1VIEW // L 1MA
-20

-30] Af /ﬁ

u\\f’\

V] by

-50
-B0
-70
-78.5
Center 2.412 GHz 3 MHz~ Span 30 MH=z
Date: 16.0CT.2008 21:18:01
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6dB Bandwidth (CH Mid)

Delta 1 [T1] RBW 100 kH=z RF Att 30 dB
Ref Lvl -2.80 dB VBW 300 kHz
21.5 dBm 16.59318637 MHz SWT 7.5 ms Unit dBm
21.5
.9 o Offse Yi[rT11] -B|.84 dBm =
2.42881(1682 GH=z
10| Aﬂ [T11 21 80 4B
16 .58318637 MHz
8]

I N WMMNMWW wwvﬂww
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1VIEW /! ‘[\ 1MA

-20
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o M // \ 1y
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-50
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-70
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Date: 16.0CT.2008 21:16:08

6dB Bandwidth (CH High)

Delta 1 [T1] RBW 100 KHz RF Att 30 dB
@Ref Lvl -3.31 dB VBW 300 kHz
21.5 dBm 16.56312625 MHz SWT 7.5 ms Unit dBm
s,
2t -5 op Offse VI [TT1] —§. 72 OBm| gun
2.45381[162 GHz
10| A1 [T11 3 31 J8

16 .56312[625 MHz

1
101 -9.133 dBm MWWW [‘W’\»‘UW"I\MM&W

1VIEW / L 1MA

-20] W

147 ~k
A N

-50
-B0
-70
-78.5
Center 2.462 GH=z 3 MHz~ Span 30 MH=z
Date: 16.0CT.2008 21:14:28
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Report No.: 81002214-RP1

Compliance Certification Services Inc.
FCC ID: RXZ-WR850RL

Date of Issue: October 28, 2008

draft 802.11n 20 MHz Channel mode / Chain

6dB Bandwidth (CH Low)
Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 1.47 dB VBW 300 kHz
24.5 dBm 17.88577154 MHz SWT 7.5 ms Unit dBm
24.5
ol 25 dp Offsef vilrT11 -11].83 dBm
2.40310R20 GHz
Al |[T1I .47 dB
10 7. 0097 L4 11
O
hAS M A LAl A
1084l Ly aBm F\J\IJ‘AW W
h
-20 H\\
-30 AMN/ %\M
_4Djﬁw\ﬁﬁf U U k\\fm
-50
-60
-70
-75.8l
Center 2.412 GHz 3 MHz~ Span 30 MH=z
Date: 16.0CT.2008 17:49:36
6dB Bandwidth (CH Mid)
Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 1.67 dB VBW 300 kHz
24.5 dBm 17.897789558 MHz SWT 7.5 ms Unit dBm
24.5
ol 25 dp Offsef vilrT11 -12.38 dBm
2.42810[220 GHz
Al |[T1I 1.67 dB
10 7. 0397 73033 1
O
/wmmwwww
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-30
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Date: 16.0CT.2008 17:54:36
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Date of Issue: October 28, 2008

6dB Bandwidth (CH High)

Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 0.92 dB VBW 300 kHz
24.5 dBm 17.818963928 MHz SWT 7.5 ms Unit dBm
24.5
ol 25 dp Offsef vilrT11 -11|.68 dBm
2.45314/429 GHz
Al |[T1] 0[.82 dB
10 7. 0I30336 1
O
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Date: 16.0CT.2008 17:57:15
draft 8§02.11n 20 MHz Channel mode / Chain 1
6dB Bandwidth (CH Low)
Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -1.04 dB VBW 300 kHz
24.5 dBm 17.82565130 MHz SWT 7.5 ms Unit dBm
24.5
ol 25 dp Offsef v1l[T11 -7.398 dBm
2.40316232 GHz
Al |[T1I -1.04 dB
10 7. 8200930 171
O
;WNJNM§MUWfMANW%WMWmﬂ/r%MQJM“MMMNMA
_1ol2Ar=B .5 gBm— 1l
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M )
-60
-70
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Center 2.412 GHz 3 MHz~ Span 30 MH=z
Date: 16.0CT.2008 19:05:00
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6dB Bandwidth (CH Mid)

Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 1.687 dB VBW 300 kHz
24 .5 dBm 17.81863928 MHz SWT 7.5 ms Unit dBm
s,
24;,3 4.5 dp Offset v1l[T11 ~10.55 obm/ g
2.42814/429 GHz
Al |[T1] 11.67 dB
10 1781983\ 28 T+
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Date: 16.0CT.2008 19:02:37

6dB Bandwidth (CH High)

Delta 1 [T1] RBW 100 kHz RF Att 30 dB
@Ref Lvl -1.34 dB VBW 300 kHz
24.5 dBm 17.76553106 MHz SWT 7.5 ms Unit dBm
s,
24;,3 4.5 dp Offset v1l[T11 =7.32 oBm gy
2.45320[441 GHz
Al |IT1 -1.34 oB
10 7. 7roo33[un 17

7 .87 dBm WWWW WMMM
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Date: 16.0CT.2008 18:57:02
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draft 802.11n 40 MHz Channel mode / Chain 0

6dB Bandwidth (CH Low)
Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -0.23 dB VBW 300 kHz
24 .5 dBm 36.58318637 MHz SWT 12.5 ms Unit dBm
24.5
o0 4.5 dB Offsef Y1 [[T11 —12]. 34 dBm| gy
2.40377355 GHz
Al [[T11] -0[.23 dB
1g F6 5SS TEES T T
0
1oLV IEL ot A st At A oot Mttt | i A ANt M 1MA

D1 —11.QT“HBm 1‘ T
-20 / \
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-40) /Lff \Lm ot
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Center 2.422 GH=z 5 MHz~ Span 50 MH=z
Date: 16.0CT.2008 19:51:56

6dB Bandwidth (CH Mid)

Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -0.65 dB VBW 300 kHz
24 .5 dBm 36.58318637 MHz SWT 12.5 ms Unit dBm
24.5
o0 4.5 dB Offset Vi1 |[T1] —11.86 dBm =
2.41877355 GHz
Al [[T11] -0[.65 dB
1g 6553 1HE3 7 T
u]
1oLV IEL b I AMMAR AR M| Mo A ANAA At A My, 1MA

B R I ]
4l \

v B

-50
-B60
-70
-75.5
Center 2.437 GH=z 5 MHz~ Span 50 MH=z
Date: 16.0CT.2008 19:55:13
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6dB Bandwidth (CH High)

Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -0.46 dB VBW 300 kHz
24 .5 dBm 36.503006801 MH=z SWT 12.5 ms Unit dBm
24.5
ol 25 dp Offsef v1l[T11 —12. 60 obm/ g
2.43388371 GHz
Al |[T1] -0l.46 dB
10 g6 503000
O
1oLV IEL el A WWWW\W . 1MA
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-75.5
Center 2.452 GH=z 5 MHz~ Span 50 MH=z
Date: 16.0CT.2008 19:57:14
draft 802.11n 40 MHz Channel mode / Chain 1
6dB Bandwidth (CH Low)
Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 0.61 dB VBW 300 kHz
24 .5 dBm 36.60320641 MHz SWT 12.5 ms Unit dBm
24.5
ool 45 dp Offsep v1l[T11 —11].42 OBmf gy
2.40377355 GHz
Al |[TLI ol.s1 oB
10 A0 . OUSLUEEF T 17
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Date: 16.0CT.2008 19:46:08
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6dB Bandwidth (CH Mid)

Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -0.63 dB VBW 300 kHz
24 .5 dBm 36.50300601 MHz SWT 12.5 ms Unit dBm
24.5
4.5 dB Off 4 v —
g se 1 {0T11] 11.05 dBm-
2.41883367 GHz
Al |[T1] -0].63 dB
10 FESO300E0 T T
O
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-70
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Center 2.437 GH=z 5 MHz~ Span 50 MH=z
Date: 16.0CT.2008 19:45:58

6dB Bandwidth (CH High)

Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -0.77 dB VBW 300 kHz
24.5 dBm 36.60320641 MHz SWT 12.5 ms uUnit dBm
24.5
4.5 dp Offsel} v _
-0 se 10711 10.51 OBm| gy
2.43383367 GHz
Al |[T1] -0|.77 B
10 Ao . oUSSuEa T 1
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Date: 16.0CT.2008 19:42:51
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

6.2 PEAK POWER

LIMIT

According to §15.247(b)(3) & (4), the maximum peak output power of the intentional radiator
shall not exceed the following:

1. For systems using digital modulation in the bands of 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz: 1 watt.

2. The conducted output power limit specified in paragraph (b) of this section is based on the
use of antennas with directional gains that do not exceed 6 dBi. Except as shown in
paragraph (c) of this section, if transmitting antennas of directional gain greater than 6 dBi
are used, the conducted output power from the intentional radiator shall be reduced below the
stated values in paragraphs (b)(1), (b)(2), and (b)(3) of this section, as appropriate, by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

TEST CONFIGURATION

Spectrum
EUT — Analyzer

TEST PROCEDURE

The transmitter output is connected to the Spectrum analyzer. The Spectrum analyzer is set to the
peak power detection.

TEST RESULTS

No non-compliance noted
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Report No.: 81002214-RP1

FCC ID: RXZ-WR850RL

Date of Issue: October 28, 2008

TEST DATA
Test mode: IEEE 802.11b mode
Frequency Output Power Output Power Limit
Channel (MHz) (dBm) W) W) Result
Low 2412 18.20 0.0661 PASS
Mid 2437 18.01 0.0632 1.00 PASS
High 2462 18.05 0.0638 PASS
Test mode: IEEE 802.11g mode
Frequency Output Power Output Power Limit
Channel (MHz) (dBm) W) W) Result
Low 2412 1528 0.0337 PASS
Mid 2437 1544 0.0350 1.00 PASS
High 2462 15.04 0.0319 PASS
Test mode: draft 802.11n 20 MHz Channel mode
Chain 0 Chain 1 ..
Channel LT Output Power | Output Power S UL (ML LG, s Ll Result
(MHz) (dBm) (dBm) (dBm) W) W)
Low 2412 15.19 1522 18.22 0.0663 PASS
Mid 2437 1546 15.07 18.28 0.0673 1.00 PASS
High 2462 1547 1528 18.39 0.0690 PASS
Test mode: draft 802.11n 40 MHz Channel mode
Chain 0 Chain 1 ..
Channel LT Output Power | Output Power S UL (ML LG, s Ll Result
(MHy) (dBm) (dBm) (dBm) W) W)
Low 2422 1532 15.18 18.26 0.0670 PASS
Mid 2437 15.07 1528 18.19 0.0659 1.00 PASS
High 2452 1537 1524 18.32 0.0679 PASS

Remark: Total Output Power (w) = Chain 0 (10"(Output Power /10)/1000)+ Chain 1 (10™(Output Power /10)/1000)
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= Report No.: 81002214-RP1 FCC ID: RXZ-WR850RL Date of Issue: October 28, 2008
TEST PLOT
IEEE 802.11b mode
Peak Power (CH Low)
Marker 1 [T1] RBW 1 MHz  RF Att 30 oB
Ref Lvl -7.59 dBm VBW 3 MHz
21.5 dBm 2.40350000 GHz SWT 5 ms Unit dBm
T s oree Y [TT1] —7-59 oon| mm
2.40350000 GHz
10| CH IPLIR 148l 20 4dBm
WMM’WVWWA‘“%M“ W 2o0.poooojpoo MHz|SEL
o
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/

¥
B S H’Mukw.

1MA

[

-40
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-70 C
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~78.5
Center 2.412 GHz 3 MHz~ Span 30 MH=z
Date: 24 .0CT.2008 15:35:51
Peak Power (CH Mid)
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -36.53 dBm VBW 3 MHz
21.5 dBm 2.42200000 GH=z SWT 5 ms Unit dBm
21.5
.o dp uUrilse Y1 [[T1] -35|. 53 dBmIll
2.42200000 GH=z
CH |PLIR 18l 01 dBm

10
WWWMMBN 40.poooojpoo MHz|SBL
D ./’frh

A Ny
/

_ el ok an |
3DWW N AT,

-40

-50

-B80

-70 C

co
~78.5
Center 2.437 GH=z 3 MHz~ Span 30 MH=z

Date: 24 .0CT.2008 15:46:28
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Peak Power (CH High)
Marker 1 [T1] RBW 1 MHz RF Att 30 B
Ref Lvl -35.55 dBm VB 3 MHz
21.5 dBm 2.44700000 GHz SWT 5 ms unit dBm
21.5
-5 op OffEe Vi |TT1] —S5[.55 CBm| gue
2.44700000 GHz
10| CH IPLIR 148l 085 dBm
hmwmwﬂr“W“ﬂWMk“ﬂN*Wmﬂ M/anﬁbsw 2o.poooojpoa MHz|SEL
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r'\/f 1MA
-20 \{N
-30 Wﬂ"uu i J‘v\},w%
-40
-50
-B80
-70] C
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-78.5
Center 2.462 GH=z 3 MHz~ Span 30 MH=z
Date: 24.0CT.2008 15:55:53
IEEE 802.11g mode
Peak Power (CH Low)
Marker 1 [T1] RBW 1 MHz RF Att 30 B
Ref Lvl -35.82 dBm VB 3 MHz
21.5 dBm 2.42700000 GHz SWT 5 ms unit dBm
21.5
-5 op OffEe Vi |TT1] —355. 62 CBm| gum
2.42700[000 GHz
10| CH IPLIR 181,28 4dBm
Zo.poooopono MHz|SGL
4 DA v N
0 LA e
-10 | %l
My 1MA
-20 | |
N ].
-30
WL UL w %
kS
el un
-50
-B80
-70] C
co
-78.5
Center 2.412 GHz 3 MHz~ Span 30 MH=z
Date: 24.0CT.2008 16:22:37
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Peak Power (CH Mid)
Marker 1 [T1] RBW 1 MHz RF Att 30 B
Ref Lvl -16.23 dBm VB 3 MHz
21.5 dBm 2.42700000 GHz SWT 5 ms unit dBm
21.5
-5 op OffEe Vi |TT1] —16[.25 CBm| gue
2.42700[000 GHz
10| CH IPLIR 18l 44 dBm
BW Zo.poooopono MHz|SGL
VPN ARt P Gy
o a |
-10 I [U( I
w 1MA
-20 |
-30 T I’Wﬂ o
e o
o
-50
-B80
-70] C
co
-78.5
Center 2.437 GH=z 3 MHz~ Span 30 MH=z
Date: 24.0CT.2008 16:18:16
Peak Power (CH High)
Marker 1 [T1] RBW 1 MHz RF Att 30 B
Ref Lvl -39.77 dBm VB 3 MHz
21.5 dBm 2.44700000 GHz SWT 5 ms unit dBm
21.5
-5 op OffEe Vi |TT1] -39 77 cBn| g
2.44v00p00 GHz
10| PLIR 18l. 04 dBm

0 WWWMWMVMMVMNWWM{UJDDDDDDO MH=z]S6L
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Date: 24 .0CT.2008 16:10:40
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draft 802.11n 20 MHz Channel mode / Chain

Peak Power (CH Low)
Marker 1 [T11] RBW 1 MH=z RF Att 30 dB
Ref Lvl -39.58 dBm VBW 3 MH=z
24.5 dBm 2.42700000 GH=z SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offlsey v |rT1] ~39.58 oBm g
2.42700000 GH=z
CH |PWR 15. 19 dBm
10 A BN oo pouoaupgoaT1e S6L
A
] gk ustptprrd gy, o L ARA
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A 1MA
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Center 2.412 GHz 3 MHz~ Span 30 MH=z
Date: 24 .0CT.2008 16:35:28
Peak Power (CH Mid)
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -39.50 dBm VBW 3 MHz
24.5 dBm 2.42200000 GH=z SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offlsey Y1 [[T1] =39.50 obm/ g
2.42200[000 GHz
CH |PWR 15[. 468 oBm
10 A BN oo pouoaupgoaT1e S6L
] PEMUMMMVMMMMQAMLWWWMLpJmMﬂ%MMWHWAMMNW“\ﬁMAW
_10 Il | 1MA
20 ||h ;'J
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~75.5
Center 2.437 GH=z 3 MHz~ Span 30 MH=z
Date: 24 .0CT.2008 17:39:22
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Peak Power (CH High)
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -35.70 dBm VBW 3 MHz
24.5 dBm 2.44700000 GHz SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offlsey v |rT1] =36[. 70 oBm/ g
2.44700[000 GHz
CH [PUR 15].47 dBm
10 A BN oo pouoaupgoaT1e S6L
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Center 2.462 GH=z 3 MHz~ Span 30 MH=z
Date: 24.0CT.2008 17:47:55
draft 8§02.11n 20 MHz Channel mode / Chain 1
Peak Power (CH Low)
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -10.42 dBm VBW 3 MHz
24.5 dBm 2.42201500 GHz SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offlsey Y1 [[T1] =10 42 oBmf gy
2.42201500 GHz
CH |[PWR 158[.22 odBm
10 A BN oo pouoaupgoaT1e S6L
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Date: 24 .0CT.2008 20:17:06
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Peak Power (CH Mid)
Marker 1 [T1] RBW 1 MHz RF Att 30 B
Ref Lvl -40.94 dBm VB 3 MHz
24.5 dBm 2.42201500 GHz SWT 5 ms unit dBm
24.5
ool 4-5 dp Offlsey Y1 |[T1] =40. 54 OB gy
2.42201500 GH=z
CH |PWR 15(.07 <Bm
10 A BN oo pouoaupgoaT1e S6L
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Center 2.437 GH=z 3 MHz~ Span 30 MH=z
Date: 24.0CT.2008 20:18:28
Peak Power (CH High)
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -40.08 dBm VBW 3 MHz
24.5 dBm 2.44700000 GHz SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offlsey Y1 [[T1] ~400.08 oBm/ gy
2.k4700000 GH=z
CH |PWR 15.28 dBm
10 A BN oo pouoaupgoaT1e S6L
o Ay AR A o A P bl
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Date: 24 .0CT.2008 20:22:48
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draft 802.11n 40 MHz Channel mode / Chain 0

Peak Power (CH Low)
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -0.51 dBm VBW 3 MHz
24.5 dBm 2.41200000 GHz SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offsep Y1711 —0].51 oBm gy
2.41200[000 GH=z
CH |PWR 15.32 oBm
10 L BW A0 . ouooapuau 1T S6L
ol REN I Mhl’\lmh ALy M sl M(\ILAI}‘\LI llAJ\l AL s albon
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Date: 24 .0CT.2008 19:37:13
Peak Power (CH Mid)
Marker 1 [T1] RBW 1 MH=z RF Att 30 dB
Ref Lvl -37.30 dBm VBW 3 MH=z
24.5 dBm 2.41200000 GHz SWT 5 ms Unit dBm
24.5
4.5 dB Off b v _
g se 1 )C0T11] 37.30 dBm [
2.41200000 GH=z
CH [PWR 15.07 dBm
10 EHBR Ao OooooEooTHZ] S6L
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Date: 24 .0CT.2008 19:42:50
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Peak Power (CH High)
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl ~-37.95 dBm VBW 3 MHz
24.5 dBm 2.42700000 GHz SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offsep Y1 [[T1] =37.95 oBm g
2.42700[000 GH=z
CH [PUR 15.37 dBm
10 L BW A0 . ouooapuau 1T S6L
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-10 '/H/N \\/u 1MA
_20) mM ﬂq
L =
-40 wh
-50)
-60)
-70 o cp
-75.5
Center 2.452 GH=z 5 MHz~ Span 50 MH=z
Date: 24.0CT.2008 19:47:30
draft 802.11n 40 MHz Channel mode / Chain 1
Peak Power (CH Low)
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 2.51 dBm VBW 3 MHz
24.5 dBm 2.42700000 GHz SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offsep Y1 [[T1] 2[.51 oBmf gy
2.42700[000 GH=z
CH [PUR 15.18 dBm
10 L BW A0 . ouooapuau 1T S6L
l M A 4
ol meww PR~ WumﬁwaW wm AMM%MWwJQwW\
_10 I \lﬁ 1MA
-20 MV/ u“
-30 hﬂMth
-40)
-50)
-60)
-70 o cp
-75.5

Date:

Center 2.422 GH=z

24 .0CT.2008

20:11:47

5 MHz~
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ey Compliance Certification Services Inc.
—
_ Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008
Peak Power (CH Mid)
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -0.44 dBm VBW 3 MHz
24.5 dBm 2.42700000 GHz SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offsep Y1 [[T1] =0]. 44 OBM| gy
2.42700[000 GHz
CH [PWR 15[.28 odBm
10 A BN A0 0000 UouUOTTIE S6L
o //AV“\II’J"J NJV‘U“‘\A]\J“"V' W“’%W\AMH | .l\l,.\} l\kthU. i l«'\L‘L"“hl,.'N‘ LIM.AUL P h\‘L A{\L
_10 \l 1MA
-20 W \‘\:"l
-30 | M.
M}'\LWM W
-40 %
-50
-B60
-70 ~h cp
~-75.5
Center 2.437 GH=z 5 MHz~ Span 50 MH=z
Date: 24.0CT.2008 20:09:35
Peak Power (CH High)
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -39.96 dBm VBW 3 MHz
24.5 dBm 2.42700000 GHz SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offsep Y1 [[T1] ~39. 96 oBm/ g
2.42700[000 GHz
CH [PWR 158[. 24 oBm
10 A BN A0 0000 UouUOTTIE S6L
o mﬂdd,ll\hl U TPV WL TV T RPN oYl DA (YT LA
\JAVW gy vwuw W v V\M P \'J L L TREY LS \1\'\4
_10 ;UL 1MA
-20 I/M Li
-30 WN“
)
-50
-B60
-70 ~h cp
~-75.5
Center 2.452 GH=z 5 MHz~ Span 50 MH=z
Date: 24.0CT.2008 20:06:41
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6.3
LIMIT

None; for reporting purposes only.

A

Compliance Certification Services Inc.
Report No.: 81002214-RP1

FCC ID: RXZ-WR850RL

Date of Issue: October 28, 2008

AVERAGE POWER

TEST CONFIGURATION

EUT

—»

Spectrum
Analyzer

TEST PROCEDURE

The transmitter output is connected to the Spectrum analyzer. The Spectrum analyzer is set to the
Average power detection.

TEST RESULTS

No non-compliance noted

TEST DATA
Test mode: IEEE 802.11b mode
Frequency Output Power | Output Power
Channel (MHz) (dBm) W)
Low 2412 13.74 0.0237
Mid 2437 1341 0.0219
High 2462 1348 0.0223
Test mode: IEEE 802.11g mode
Frequency Output Power | Output Power
Channel (MHz) (dBm) W)
Low 2412 9.72 0.0094
Mid 2437 10.21 0.0105
High 2462 9.70 0.0093
Test mode: draft 802.11n 20 MHz Channel mode
Fr n Chain 0 Chain 1 Total Output Power
Channel ?\C/l[lll;z cy Output Power | Output Power | Output Power P
(MHz) (dBm) (dBm) (dBm) )
Low 2412 9.75 9.75 12.76 0.0189
Mid 2437 9.90 9.50 12.71 0.0187
High 2462 9.90 9.81 12.87 0.0193
Test mode: draft 802.11n 40 MHz Channel mode
F Chain 0 Chain 1 Total Output P ‘
Channel r(;c/lllllle;cy Output Power | Output Power | Output Power v pl(lw)owe
( (dBm) (dBm) (dBm)
Low 2422 9.47 9.68 12.59 0.0181
Mid 2437 9.40 9.72 12.57 0.0181
High 2452 9.70 9.84 12.78 0.0190

Remark: Total Output Power (w) = Chain 0 (10"(Output Power /10)/1000)+ Chain 1 (10™(Output Power /10)/1000)
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

4]

IEEE 802.11b mode
Average Power (CH Low)
Marker 1 [T11] RBW 1 MHz RF Att 30 dB
Ref Lvl -12 .65 dBm VBW 3 MHz
21.5 dBm 2.40350000 GHz SWT 5 ms Unit dBm
21.5
-5 op Offse VI {IT1] —12[.65 oom|
2.40350[000 GH=z
10| CHIPLIR 13,24 dBm
CH [BW Jo.poooojpon MHz|SEL
0 1 h uly
-10 1 || | ‘NMMA lll
W [ |I|| l" 15A
-20 " |l|
-30 L {Nl
-40 _
-50 - M I
-B60
-70 (o)
co
-78.5
Center 2.412 GHz 3 MHz~ Span 30 MH=z
Date: 24.,0CT.2008 15:44:08
Average Power (CH Mid)
Marker 1 [T11] RBW 1 MHz RF Att 30 dB
Ref Lvl -38.34 dBm VBW 3 MHz
21.5 dBm 2.42200000 GHz SWT 5 ms Unit dBm
21.5
-5 op Offse VI {IT1] —38[.34 |
2.42200[000 GH=z
10| CHIPLIR 13 .41 dBm
A CH [BW Jo.poooojpon MHz|SEL
o ul h “’]’II I rLUI LM:||A
-10 g
\WM ’ v m K 154
-20] | M ) |
-30 L\‘ U : N
Ly
-40 U l{ - O
B N
-B60
-70 (o)
co
-78.5
Center 2.437 GH=z 3 MHz~ Span 30 MH=z
Date: 24 ,0CT.2008 15:53:34
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Report No.: 81002214-RP1

Compliance Certification Services Inc.

FCC ID: RXZ-WR850RL

Date of Issue: October 28, 2008

Average Power (CH High)

Marker 1 [T11] RBW 1 MHz RF Att 30 dB
Ref Lvl -55.73 dBm VBW 3 MHz
21.5 dBm 2.44700000 GHz SWT 5 ms Unit dBm
21.5
-5 op Offse VI {IT1] —55. 73 oo |
2.h4700[000 GH=z
10| CH IPLIR 13 .48 4dBm
CH |BW Jo.poooojpoo MHz|SGL
0 Iy HIHL u:l || mhl“.
\L U W“U”M
o il ,
‘ r M 154
-20 ll 1
\ [ | M
- 1l 0|
30 i
-40
I
m “
, ﬂ
-B60
-70
co |
-78.5
Center 2.462 GH=z 3 MHz~ Span 30 MH=z
Date: 24.,0CT.2008 15:59:28
IEEE 802.11g mode
Average Power (CH Low)
Marker 1 [T11] RBW 1 MHz RF Att 30 dB
Ref Lvl -45 .75 dBm VBW 3 MHz
21.5 dBm 2.42700000 GHz SWT 5 ms Unit dBm
21.5
5 dp Offse VI {IT1] —75[. 75 om|
2.h2700[000 GH=z
10| CH IPLIR Q722 dBm
CH |BW Jo.poooojpoo MHz|SGL
o NP £ IR (Y1 N Y AT il L
10 T 1 i i ] U ‘ i Len
-20 i J
-30 N M“f || 1
-40 im
I
-50 I
-B60 LJ
-70 C
co
-78.5
Center 2.412 GHz 3 MHz~ Span 30 MH=z

Date: 24 .0CT.2008 16:24:54
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ey Compliance Certification Services Inc.
—
_ Report No.: 81002214-RP1 FCC ID: RXZ-WR850RL Date of Issue: October 28, 2008
Average Power (CH Mid)
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -26.99 dBm VBW 3 MHz
21.5 dBm 2.42700000 GHz SWT 5 ms Unit dBm
21.5
-5 op Offse Y11 —28. 95 oom|
2.h2700p00 GH=z
10| CH IPLIR 10l. 21 dBm
CH |BW Jo.poooojpoo MHz|SGL
0 i |Il. 1 d | . |" 1 o |. a il ol
| I Tl
l “w lul H | [ 15A
-20 Il
Y, H
- ! Il
I ‘ I
50 Wuu
-B0OfH
-70 C
co
-78.5
Center 2.437 GH=z 3 MHz~ Span 30 MH=z
Date: 24.0CT.2008 16:20:08
Average Power (CH High)
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 45 .06 dBm VBW 3 MHz
21.5 dBm 2.44700000 GHz SWT 5 ms Unit dBm
21.5
-5 op Offse Y11 —75.06 oom|
2.h4a700000 GH=z
10| CH IPLIR ql_ 70 dBm
CH |BW Jo.poooojpoo MHz|SGL
o Ul | Lol 1 [T
-10 il
MI J 15A
-20 !
-30 Y M
40 |Illi 11|
-50 H l}
-B60
-70 C
co
-78.5
Center 2.462 GH=z 3 MHz~ Span 30 MH=z

Date: 24 .0CT.2008 16:12:11
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL

\CCS

4]

Date of Issue: October 28, 2008

draft 802.11n 20 MHz Channel mode / Chain 0
Average Power (CH Low)

Marker 1 [T11] RBW 1 MH=z RF Att 30 dB
Ref Lvl -41 .50 dBm VBW 3 MH=z
24.5 dBm 2.42700000 GH=z SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offlsey v |rT1] —41|. 50 oBm gy
2.42700000 GH=z
CH |PWR 9.75 dBm
10 A BN oo pouoaupgoaT1e S6L
o [/ I l: M|| ' 1. l lm llll | IU’!M [TH|
_ H MW\% ‘IMM ‘ 15A
) RN Ik
o0 I
0 mll Il
~40 L [ |NN%IMN
-50
-B0 “
-70 T co
~75.5
Center 2.412 GHz 3 MHz~ Span 30 MH=z
Date: 24 .0CT.2008 16:339:19
Average Power (CH Mid)
Marker 1 [T11] RBW 1 MH=z RF Att 30 dB
Ref Lvl -45 .57 dBm VBW 3 MH=z
24.5 dBm 2.42200000 GH=z SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offlsey v |rT1] —465[.57 oBm| gy
2.42200000 GH=z
CH |PWR 9.90 dBm
10 A BN oo pouoaupgoaT1e S6L
ol ¢ m MM%NH AT I ,H |
_10 | M ! W ll“ MW M’M ll 1SA
u UL ll IR

-20

J

-40 1

I
=-__

=

=T
=

-50

-60

-70 T
-75.5

Center 2.437 GH=z 3 MHz~

Date: 24 .0CT.2008 17:41:44
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

4]

Average Power (CH High)

Marker 1 [T11] RBW 1 MHz RF Att 30 dB
Ref Lvl -43 .81 dBm VBW 3 MHz
24.5 dBm 2.44700000 GHz SWT 5 ms Unit dBm
24.
ool 4-5 dp Offlsey Y1711 —43.61 OBm| gy
2.h4700[000 GH=z
CH |PWR 9.0 dBm
10 L BW S SRR SRR ] S6L
o | |lk 1l I | |Al||| | lln . “rwﬂ, ! ||.||
_10 l h H H \’W ! \1 ll 1SA
[ l I w
-20 o '
-30 |
-40 ; 1
-50‘L ﬁ
-60
-70 - co
-75.5
Center 2.462 GH=z 3 MHz~ Span 30 MH=z
Date: 24.,0CT.2008 17:51:32
draft 802.11n 20 MHz Channel mode / Chain 1
Average Power (CH Low)
Marker 1 [T11] RBW 1 MHz RF Att 30 dB
Ref Lvl -20.48 dBm VBW 3 MHz
24.5 dBm 2.42201500 GHz SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offlsey Y1711 =200, 48 oBm| gy
2.4220100 GH=z
CH |PWR 9. 75 dBm
10 L BW S SRR SRR ] S6L
o Iinll ll ll (Ill |-I II- Al || l |
ﬂ W 1SA
-10 N I AU
20 )
-30 [l | U“
-40 H WH
-50 uwil\ U
-60
-70 - co
-75.5
Center 2.412 GHz 3 MHz~ Span 30 MH=z
Date: 24.0CT.2008 20:18:21
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

4]

Average Power (CH Mid)
Marker 1 [T11] RBW 1 MH=z RF Att 30 dB
Ref Lvl -46.72 dBm VBW 3 MH=z
24.5 dBm 2.42201500 GH=z SWT 5 ms Unit dBm
24.
ool 4-5 dp Offlsey v |rT1] —46. 72 oBm| gy
2.42201B600 GH=z
CH |PWR 9.50 dBm
10 A BN oo pouoaupgoaT1e S6L
o M ' Mln W/l\li ! Wﬂh”‘lwl L xlhu. h .
-10 | UI HH IUI 'MW 15A
-20 d
lI |
40| IJ }%ﬁl ym[.l|h
-50 MWN
-60
-70 T co
~75.5
Center 2.437 GH=z 3 MHz~ Span 30 MH=z
Date: 24 .0CT.2008 20:20:37
Average Power (CH High)
Marker 1 [T11] RBW 1 MH=z RF Att 30 dB
Ref Lvl -48 .95 dBm VBW 3 MH=z
24.5 dBm 2.44700000 GH=z SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offlsey v |rT1] —46. 95 oBm/ gy
2.44700000 GH=z
CH |PWR 9.81 dBm
10 A BN oo pouoaupgoaT1e S6L
o L didd 1| W T TR lMll I T I T
-10 W ij W 15A
= U " I
30 A Iy |
| ” f"
—40|H |l|l WMMN m
-50 ] w ﬂ
-B0H
-70 T co
~75.5
Center 2.462 GH=z 3 MHz~ Span 30 MH=z
Date: 24 .0CT.2008 20:24:26
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Report No.: 81002214-RP1

Compliance Certification Services Inc.

FCC ID: RXZ-WR850RL

Date of Issue: October 28, 2008

draft 802.11n 40 MHz Channel mode / Chain 0

Average Power (CH Low)
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -4.27 dBm VBW 3 MHz
24.5 dBm 2.41200000 GHz SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offsep v |rT1] —4{.27 oBm gy
2.41200[000 GH=z
CH [PWR 9.47 dBm
10 A BN A0 0000 UouUOTTIE S6L
[u] ]
Y
_ | .IW“ 154
10 i
| |
-20] u ] “I T “ d/}\]
-30 i LU
-40 M%M w
-50
1 IV
-60
-70 -~ cp
~75.5
Center 2.422 GH=z 5 MHz~ Span 50 MH=z
Date: 24.0CT.2008 19:41:38
Average Power (CH Mid)
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -45 .69 dBm VBW 3 MHz
24.5 dBm 2.41200000 GHz SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offsep Y1 [[T1] —45[. 69 oBm/ gy
2.41200[000 GH=z
CH [PWR g.40 dBm
10 A BN A0 0000 UouUOTTIE S6L
c 4
Ll “yk LW A
-20 M F
U I ' U | L
Il
-30
I I H
_40 .Vl IJWIL
-50 oy
60 0
-70 -~ cp
~75.5
Center 2.437 GH=z 5 MHz~ Span 50 MH=z
Date: 24.0CT.2008 19:46:02
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

4]

Average Power (CH High)

Marker 1 [T11] RBW 1 MHz RF Att 30 dB
Ref Lvl _55.41 dBm VBW 3 MHz
24.5 dBm 2.42700000 GHz SWT 5 ms Unit dBm
24,

ool 4-5 dp Offsep Y1711 =56 41 OBm| gy

2.42700[000 GH=z

CH |PWR g.70 dBm
10 L BW A0 . ouooapuau 1T S6L

_1: W m M ‘ MI | .‘ 1 1sa
y’ I “ | |
20 | “ m\

-30

——

~40 lm

-50

il
-B60
-70 ~h cp
~-75.5
Center 2.452 GH=z 5 MHz~ Span 50 MH=z
Date: 24.0CT.2008 19:54:26
draft 802.11n 40 MHz Channel mode / Chain 1
Average Power (CH Low)
Marker 1 [T11] RBW 1 MHz RF Att 30 dB
Ref Lvl -6.92 dBm VBW 3 MHz
24.5 dBm 2.42700000 GHz SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offsep Y1711 =6[. 92 oBm/ gy
2.42700[000 GH=z
CH |PWR 9.68 dBm
10 L BW A0 . ouooapuau 1T S6L
c 1 1
-10 I 1SA
-20 i m
-30 l
M 1l

o | 1l
-850 -
| Jf*

-B60
-70 ya) cp
~75.5
Center 2.422 GH=z 5 MHz~ Span 50 MH=z
Date: 24 .0CT.2008 20:13:21
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ey Compliance Certification Services Inc.
= Report No.: 81002214-RP1 FCC ID: RXZ-WR850RL Date of Issue: October 28, 2008

Average Power (CH Mid)
Marker 1 [T11] RBW 1 MHz RF Att 30 dB
Ref Lvl -12.49 dBm VBW 3 MHz
24.5 dBm 2.42700000 GHz SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offsep Y1711 =12, 49 oBm| gy
2.42700[000 GH=z
CH |PWR 9. 72 dBm
10 L BW A0 . ouooapuau 1T S6L
C II . 1
_10 M ] 1SA
I M
-20 f
-30
-40
-50 l
“ I
-60
-70 -~ cp
~75.5
Center 2.437 GH=z 5 MHz~ Span 50 MH=z
Date: 24.0CT.2008 20:10:48
Average Power (CH High)
Marker 1 [T11] RBW 1 MHz RF Att 30 dB
Ref Lvl -48.53 dBm VBW 3 MHz
24.5 dBm 2.42700000 GHz SWT 5 ms Unit dBm
24.5
ool 4-5 dp Offsep Y1711 —46[.53 oBm| gy
2.42700[000 GH=z
CH |PWR 9.84 dBm
10 L BW A0 . ouooapuau 1T S6L
c 1 I ] 1 In
_10 | 'U{J |' 1SA
-20
W [
-30 J |
-40 Ml
-850 N “ mN i
-60
-70 -~ cp
~75.5
Center 2.452 GH=z 5 MHz~ Span 50 MH=z
Date: 24.0CT.2008 20:07:54
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

6.4 BAND EDGES MEASUREMENT

LIMIT

According to §15.247(d), in any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth
within the band that contains the highest level of the desired power, based on either an RF conducted
or a radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the use
of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section, the
attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated emissions which
fall in the restricted bands, as defined in Section 15.205(a), must also comply with the radiated
emission limits specified in Section 15.209(a) (see Section 15.205(¢)).

TEST CONFIGURATION
T Antenna
: yd tower
| S— 3> 3m (.;..... .............. ) — Hom

antenna

EUT
_\ 4dm

/ Spectrum
A — analyzer
( ] i S
@ \4 [ N
Turntable 0.8m 1m \ o
'? / ~ Pre-amp —\_I;I 8 E
i [ ] [ ]
TEST PROCEDURE

1. The EUT is placed on a turntable, which is 0.8m above the ground plane.
2. The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.
3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:
(a) PEAK: RBW=VBW=1MHz / Sweep= auto
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep= auto
5. Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.

TEST RESULTS

Refer to attach spectrum analyzer data chart.
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL

Date of Issue: October 28, 2008

Band Edges (IEEE 802.11b mode / CH Low)

Detector mode: Peak

117 dBav *Att 20

Polarity: Vertical

*RBW 1 MH=z [T1 ]
* VBW 1 MH=z 55.55 dmav
daB SWT 5 ms 2.390000000 GH=z

Marker 1

110

F100

VAN

90

80

/ TDF

D1 74 dBuVvV

60

OS2 Y.

aMp_k, ANANMM&

50 o e

40

30

20

Start 2.31 GH=z

Date: 14.0CT.2008 14:34:27

Detector mode: Average

Ref 117 dBav *Att 20

11 MH=z/ Stop 2.42 GH=z

Polarity: Vertical

*RBW 1 MH=z
*VBW 10 H=z
daB SWT 28 s 2.

Marker 1 [T1 1]
44 .15 dBav

390000000 GH=z

110

F100

90

N

80

~70

60

D2 54 dBpVv

=50

40

30

20

Start 2.31 GH=z

Date: 14.0CT.2008 14:35:12

11 MH=z/ Stop 2.42 GH=z
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Compliance Certification Services Inc.

FCC ID: RXZ-WR850RL

Date of Issue: October 28, 2008

Detector mode: Peak

117 dBav *Att 20

Polarity: Horizontal

*RBW 1 MH=z
* VBW 1 MH=z

daB SWT 5 ms

Marker 1

[(r1 1
47 .33 dBav
2.390000000 GHz

110

F100

90

LN

80

TDF

74 dBuv

60

=50

40

30

20

Start 2.31 GH=z

Date: 14.0CT.2008 14:37:24

Detector mode: Average

Ref 117 dBav *Att 20

11 MH=z/

Stop 2.42 GH=z

Polarity: Horizontal

*RBW 1 MH=z
*VBW 10 H=z

daB SWT 28 s

Marker 1

[Tl 1]
35.76 dBav
2.390000000 GH=z

110

F100

90

80

[N

~70

60

D2 54 dBpVv

=50

40

30

20

Start 2.31 GH=z

Date: 14.0CT.2008 14:38:24

11 MH=z/
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL

Date of Issue: October 28, 2008

Band Edges (IEEE 802.11b mode / CH High)

Detector mode: Peak

Ref 117 dBav *Att 20

Polarity: Vertical

*RBW 1 MH=z
* VBW 1 MH=z
daB SWT 2.5 ms

Marker 1

[Tl 1]
56.26 dBav
2.483500000 GH=z

110

F100

90

80

TDF

D1 74 dBuVvV

60

=50

40

30

20

Center 2.48 GH=z

Date: 14.0CT.2008 16:19:35

Detector mode: Average

Ref 117 dBav *Att 20

4 MHz/

Span 40 MH=z

Polarity: Vertical

*RBW 1 MH=z
*VBW 10 H=z
daB SWT 10 s

Marker 1

[Tl 1]
43.96 dBav
2.483500000 GH=z

110

F100

90

80

~70

60

D2 54 dBpVv

=50

40

30

20

Center 2.48 GH=z

Date: 14.0CT.2008 16:20:03

4 MHz/

Page 48

Span 40 MH=z

Rev. 00



2
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Report No.: 81002214-RP1

FCC ID: RXZ-WR850RL

Date of Issue: October 28, 2008

Detector mode: Peak

Ref 117 dBav

*Att

Polarity: Horizontal

*RBW 1 MH=z
* VBW 1 MH=z
SWT 2.5 ms

Marker 1 [T1 ]
49.09

2.483500000

dpav

20 dB GH=z

110

F100

90

80

D1 74 dBuVv \

60

=50

40

N A A i A et A il

30

20

Center 2.48 GH=z

Date: 14.0CT.2008

Detector mode: Average

Ref 117 dBav

16:32:05

*Att

4 MHz/ Span 40 MH=z

Polarity: Horizontal

*RBW 1 MH=z
*VBW 10 H=z
SWT 10 s

Marker 1 [T1 ]
38.41

2.483500000

dpav

20 dB GH=z

110

F100

80

~70

60

D2 54 dBpVv

30

20

Center 2.48 GH=z

Date: 14.0CT.2008

16:32:33

4 MHz/ Span 40 MH=z
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FCC ID: RXZ-WR850RL

Date of Issue: October 28, 2008

Band Edges (IEEE 802.11g mode / CH Low)

Detector mode: Peak

117 dBav *Att 20 dB

Polarity: Vertical

*RBW 1 MH=z
* VBW 1 MH=z
SWT 5 ms 2.

Marker 1 [T1 1]
54 .93 dBav

390000000 GH=z

110

F100

/\N\,.Lvm AL

90

80

/ TDF

74 dBuv

60

Ut UL

"
ALYV

MW- VTV AMAJWM}“NV“W

40

30

20

Start 2.31 GH=z 11 MH=z/
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Detector mode: Average

Ref 117 dBpv *Att 20 dB

*RBW 1 MH=z
*VBW 10 H=z
SWT 28 s 2.

Stop 2.42 GH=z

Polarity: Vertical
Marker 1 [T1 1]
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Detector mode: Peak

Ref 117 dBav *Att 20

Polarity: Horizontal

*RBW 1 MH=z Marker 1 [T1 ]
* VBW 1 MH=z 46 .10
daB SWT 5 ms 2.390000000
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Date: 14.0CT.2008 14:08:50

Detector mode: Average

Ref 117 dBav *Att 20

11 MH=z/ Stop 2.42 GH=z

Polarity: Horizontal

*RBW 1 MH=z
*VBW 10 H=z
daB SWT 28 s 2.

Marker 1 [T1 ]
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Band Edges (IEEE 802.11g mode / CH High)

Detector mode: Peak

Ref 117 dBav *Att

Polarity: Vertical

20 dB

*RBW 1 MH=z
* VBW 1 MH=z
SWT 2.5 ms

Marker 1
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Date: 14.0CT.2008 16:15:50

Detector mode: Average

Ref 117 dBav *Att

20 dB

4 MHz/

Polarity: Vertical

*RBW 1 MH=z
*VBW 10 H=z
SWT 10 s

Marker 1
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Detector mode: Peak

Ref 117 dBpv *Att 20 dB

Polarity: Horizontal

*RBW 1 MH=z Marker 1 [T1 ]
* VBW 1 MH=z 46 .88
SWT 2.5 ms 2.483500000
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Detector mode: Average

Ref 117 dBpv *Att 20 dB

4 MHz/ Stop 2.5 GH=z

Polarity: Horizontal

*RBW 1 MH=z Marker 1 [T1 ]
*VBW 10 H=z 35.73
SWT 10 s 2.483500000
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Band Edges (draft 802.11n 20 MHz Channel mode / CH Low)

Detector mode: Peak Polarity: Vertical
@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 1 MH=z 61 .00 dBiv
Ref 117 dppv *Att 20 dB SWT 5 ms 2.390000000 GH=z
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Date: 14.0CT.2008 14:48:18

Detector mode: Average Polarity: Vertical

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 44.70 dBav

Ref 117 dBpv *Att 20 dB SWT 28 s 2.390000000 GH=z=
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Start 2.31 GH=z 11 MH=z/ Stop 2.42 GH=z

Date: 14.0CT.2008 14:49:10
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Detector mode: Peak

Ref 117 dBav *Att 20

Polarity: Horizontal

*RBW 1 MH=z
* VBW 1 MH=z
daB SWT 5 ms 2.

Marker 1 [T1 ]
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Detector mode: Average

Ref 117 dBav *Att 20

11 MH=z/ Stop 2.42 GH=z

Polarity: Horizontal

*RBW 1 MH=z Marker 1 [T1 ]
*VBW 10 H=z 35.73
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Date: 14.0CT.2008 14:44:32
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Band Edges (draft 802.11n 20 MHz Channel mode / CH High)

Detector mode: Peak Polarity: Vertical
@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 1 MH=z 60.36 dBiv
Ref 117 dBpv *Att 20 dB SWT 2.5 ms 2.483500000 GH=z
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Detector mode: Average Polarity: Vertical

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 43.00 dBv

Ref 117 dBpv *Att 20 dB SWT 10 s 2.483500000 GH=z
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Date: 14.0CT.2008 16:04:51
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Detector mode: Peak Polarity: Horizontal
@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 1 MH=z 48 .51 dBav
Ref 117 dBpv *Att 20 dB SWT 2.5 ms 2.483500000 GH=z
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Detector mode: Average Polarity: Horizontal

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 36.67 dBav
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110

F100

90

80

\

Leo
D2 54 dBpvV \

30

20

Start 2.46 GHz 4 MHz/ Stop 2.5 GH=z

Date: 14.0CT.2008 16:10:14
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Band Edges (draft 802.11n 40 MHz Channel mode / CH Low)

Detector mode: Peak

Ref 117 dBav *Att 20

Polarity: Vertical

*RBW 1 MH=z
* VBW 1 MH=z
daB SWT 5 ms 2.

Marker 1 [T1 ]
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Detector mode: Average

Ref 117 dBav *Att 20

11 MH=z/ Stop 2.42 GH=z

Polarity: Vertical

*RBW 1 MH=z
*VBW 10 H=z
daB SWT 28 s 2.

Marker 1 [T1 1]
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Detector mode: Peak

Ref 117 dBav *Att 20

Polarity: Horizontal

*RBW 1 MH=z
* VBW 1 MH=z
daB SWT 5 ms 2.

Marker 1 [T1 ]
49.00

390000000

dpav
GH=z

110

F100

90

80

TDF

D1 74 dBuVv

60

=50

40

30

20

Start 2.31 GH=z
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Detector mode: Average

Ref 117 dBav *Att 20

11 MH=z/ Stop 2.42 GH=z

Polarity: Horizontal
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daB SWT 28 s 2.390000000

dpav
GH=z

110

F100

90

80

~70

60

D2 54 dBpVv

30

20

Start 2.31 GH=z
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Band Edges (draft 802.11n 40 MHz Channel mode / CH High)
Polarity: Vertical

Detector mode: Peak

Ref 117 dBpv *Att 20 dB

*RBW 1 MH=z
* VBW 1 MH=z
SWT 2.5 ms
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Detector mode: Average
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Stop 2.5 GH=z

Polarity: Vertical
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Detector mode: Peak Polarity: Horizontal
<é%> *RBW 1 MHz Marker 1 [T1 ]
* VBW 1 MH=z 48 .27 dBav
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Detector mode: Average Polarity: Horizontal
<é%> *RBW 1 MHz Marker 1 [T1 ]
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6.5 PEAK POWER SPECTRAL DENSITY
LIMIT

1. According to §15.247(e), for digitally modulated systems, the power spectral density conducted
from the intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band during
any time interval of continuous transmission.

2. This power spectral density shall be determined in accordance with the provisions of paragraph (b) of
this section. The same method of determining the conducted output power shall be used to determine
the power spectral density.

TEST CONFIGURATION

Spectrum
EUT —p| Analyzer

TEST PROCEDURE

1. Place the EUT on the table and set it in transmitting mode.
Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the spectrum analyzer.

2. Set the spectrum analyzer as RBW = 3kHz, VBW = 10kHz, Span = 300kHz, Sweep= auto

3. Record the max reading.

4. Repeat the above procedure until the measurements for all frequencies are completed.

TEST RESULTS

No non-compliance noted
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TEST DATA
Test mode: IEEE 802.11b mode
Frequency PPSD Limit
Channel (MHz) (dBm) (dBm) Result
Low 2412 -13.28 PASS
Mid 2437 -13.24 8.00 PASS
High 2462 -13.72 PASS
Test mode: IEEE 802.11g mode
Frequency PPSD Limit
Channel (MHz) (dBm) (dBm) Result
Low 2412 -17.19 PASS
Mid 2437 -16.96 8.00 PASS
High 2462 -18.02 PASS
Test mode: draft 802.11n 20 MHz Channel mode
Frequenc Chain 0 Chain 1 Combiner Limit
Channel (l\‘}Hz) y PPSD PPSD PPSD (dBm) Result
(dBm) (dBm) (dBm)
Low 2412 -18.66 -16.30 -13.33 PASS
Mid 2437 -18.68 -17.74 -12.87 8.00 PASS
High 2462 -17.81 -16.00 -13.09 PASS
Test mode: draft 802.11n 40 MHz Channel mode
Frequenc Chain 0 Chain 1 Combiner Limit
Channel (l\‘}Hz) y PPSD PPSD PPSD (dBm) Result
(dBm) (dBm) (dBm)
Low 2422 -22.41 -18.59 -17.46 PASS
Mid 2437 -22.34 -18.53 -17.21 8.00 PASS
High 2452 -22.57 -18.63 -16.98 PASS
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TESTPLOT
IEEE 802.11b mode
PPSD (CH Low)
Marker 1 [T11 REl 3 kH=z RF &ttt 30 dbB
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PPSD (CH High)
Marker 1 [T11 REL I kHz RF &ttt z0 db
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IEEE 802.11¢ mode
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PPSD (CH Mid)
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PPSD (CH High)
Marker 1 [T11

Ref Lwl -12.02 dbBm
21.5 dBm 2.46140259 GH=z
21 .5

REL
WBL
SWT

2 kH=z

10 kH=z

100 =

Sparmn 200 kH=z

RF &Att 30 dbB

Umid dBm

IO oF O7TTEe

01 8 dBm

T AV AT

v

AR

VA / :
—40
=50
=
=70
-7 .5
Cenier 2.46814034394 GHz 30 kHz -~ Spam 300 kHz
Date: 17.0CT.20dae 10:28:16
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draft 802.11n 20 MHz Channel mode / Chian 0

PPSD (CH Low)
Marker 1 [T11 REL 3 kHz RF &tt 30 dB
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PPSD (CH Mid)
Marker 1 [T11 REL I kHz RF &ttt z0 db
Ref Luwl -18.68 dBm VB 10 kH=z
24 .5 dBm 2.44332221 GHz SWT 100 = Ui dBm
24 .5
ol -5 dk Offse ¥1[T1] —18). 68 dBm|
2.443320221 GHz
il
FO1 & dBm

[ —

_ f“"ﬂ_MW’”W” A e e v

-=0

—40

-50

-60

-7

-7TE.B

Cenier 2.44323B6B56H GHz 30 kHz -~ Span 300 kHz

Date: 16 .0OCT . 2008 2Z:31:18
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PPSD (CH High)
Marker 1 [T11 REL 3 kHz RE Att 30 dB
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draft 802.11n 20 MHz Channel mode / Chain 1
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PPSD (CH Mid)
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draft 802.11n 20 MHz Channel mode / Combiner
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6.6 SPURIOUS EMISSIONS
6.6.1 CONDUCTED MEASUREMENT

LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is not
required. In addition, radiated emissions which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission limits specified in Section 15.209(a) (see
Section 15.205(¢)).

TEST CONFIGURATION

Spectrum

EUT > Analyzer

TEST PROCEDURE

Conducted RF measurements of the transmitter output were made to confirm that the EUT
antenna port conducted emissions meet the specified limit and to identify any spurious signals
that require further investigation or measurements on the radiated emissions site.

The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is set to
100 kHz. The video bandwidth is set to 100 kHz.

Measurements are made over the 30MHz to 26GHz range with the transmitter set to the lowest,
middle, and highest channels.

TEST RESULTS

No non-compliance noted
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6.7 RADIATED EMISSIONS

LIMIT
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Report No.: 81002214-RP1

FCC ID: RXZ-WR850RL

Date of Issue: October 28, 2008

1. According to §15.209(), except as provided elsewhere in this Subpart, the emissions from an
intentional radiator shall not exceed the field strength levels specified in the following table:

Frequency Field Strength Measurement Distance
(MHz) (1V/m) (m)
30-88 100* 3
88-216 150%* 3
216-960 200* 3
Above 960 500 3

Remark: Except as provided in paragraph (g), fundamental emissions from intentional
radiators operating under this Section shall not be located in the frequency bands 54-72
MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz. However, operation within these
frequency bands is permitted under other sections of this Part, e.g., Sections 15.231 and

15.241.
2. In the emission table above, the tighter limit applies at the band edges.

Frequency Field Strength Field Strength

(MHz) (uV/m at 3-meter) (dBpV/m at 3-meter)
30-88 100 40

88-216 150 43.5
216-960 200 46

Above 960 500 54
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TEST CONFIGURATION
Below 1 GHz
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TEST PROCEDURE
1. The EUT is placed on a turntable, which is 0.8m above ground plane.

2. The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emissions.

4. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

5. And also, each emission was to be maximized by changing the polarization of receiving
antenna both horizontal and vertical.

6. Set the spectrum analyzer in the following setting as:
Below 1GHz:
RBW=100kHz / VBW=300kHz / Sweep=AUTO
Above 1GHz:
(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=IMHz / VBW=10Hz / Sweep=AUTO

7. Repeat above procedures until the measurements for all frequencies are complete.
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Compliance Certification Services Inc.
Report No.: 81002214-RP1

FCC ID: RXZ-WR850RL

Date of Issue: October 28, 2008

TEST RESULTS

Below 1GHz

Operation Mode: Normal Link Test Date: October 18, 2008

Temperature: 26°C Tested by: Stan Lin

Humidity: 60% RH Polarity:  Ver./ Hor.
Frequency| Ant. Pol. Reading Correction Factor Result Limit Margin Remark

(MHz) | (H/V) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB)

79.8857 v 5252 -18.04 3448 40.00 -5.52 Peak
133.3400 v 53.10 -13.55 3955 43.50 -3.95 QP
225.3857 v 4798 -14.46 33.52 46.00 -12.48 Peak
480.3571 v 49.74 -8.53 4121 46.00 -4.79 Peak
639.7143 v 4495 -5.14 39.81 46.00 -6.19 Peak
800.0100 v 45.65 -1.76 43.89 46.00 -2.11 QP
133.9286 H 5422 -13.51 40.71 43.50 -2.79 Peak
266.7000 H 46.20 -12.80 33.40 46.00 -12.60 QP
319.6200 H 55.10 -11.28 43.82 46.00 -2.18 QP
480.0300 H 52.62 -8.53 44.09 46.00 -1.91 QP
639.7143 H 4945 -5.14 4431 46.00 -1.69 Peak
799.1600 H 45.71 -1.79 4392 46.00 -2.08 QP

Remark:

1.  Measuring frequencies from 30 MHz to the I GHz.

2. Radiated emissions measured in frequency range from 30 MHz to 1000MHz were made
with an instrument using peak/quasi-peak detector mode.

3. Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with “ N/A ” remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

4.  Margin (dB) = Result (dBuV/m) — Limit (dBuV/m).
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

Above 1 GHz
Operation Mode: TX/IEEE 802.11b / CH Low Test Date: October 15, 2008
Temperature: 21°C Tested by: Alonso Lu
Humidity: 57 % RH Polarity: Ver./ Hor.
Reading Reading | Correction Result Result Limit Limit .
Frel\(/llllliency Anlti.jPol. (Peak) (Average) Factor (Peak) (Average) (Peak) (Average) M:lliggm Remark
Linen HV) | @Buwv) | (@Buv) | (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(aBuv/im)| 9B
1066.67 v 49.68 - -10.39 39.29 --- 74.00 54.00 |-14.71 | Peak
1996.67 v 49.13 - -5.55 43.58 --- 74.00 54.00 |-1042 | Peak
278333 v 48.69 - -3.10 45.59 --- 74.00 5400 | -8.41 | Peak
6433.33 v 46.85 - 4.34 51.20 --- 74.00 54.00 | -2.80 | Peak
N/A
1466.67 H 49.34 --- -8.54 40.80 --- 74.00 54.00 |-1320 | Peak
1896.67 H 49.02 --- -6.12 4290 --- 74.00 54.00 | -11.10 | Peak
3216.67 H 44.18 --- -1.46 42.72 --- 74.00 54.00 | -11.28 | Peak
643333 H 4477 --- 4.34 49.11 --- 74.00 54.00 | -4.89 | Peak
N/A
Remark:

1.  Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

3. Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

4.  Data of measurement within this frequency range shown “ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

5. Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with “ N/A ” remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

6. Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

Operation Mode: TX/IEEE 802.11b /CH Mid Test Date: October 15, 2008
Temperature: 21°C Tested by: Alonso Lu
Humidity: 57% RH Polarity: Ver./ Hor.
Reading Reading | Correction Result Result Limit Limit .
Frel\(/llllliency Anlti.jPol. (Peak) (Average) Factor (Peak) (Average) (Peak) (Average) M:lliggm Remark
Linen HV) | @Buwv) | (@Buv) | (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(aBuv/im)| 9B
1466.67 v 4925 - -8.54 40.70 - 74.00 54.00 |-13.30 | Peak
6500.00 v 47.02 - 4.36 5138 - 74.00 54.00 | -2.62 | Peak
N/A
1466.67 H 4951 - -8.54 4097 - 74.00 54.00 |-13.03 | Peak
3275.00 H 44.00 - -1.29 42.70 - 74.00 54.00 | -11.30 | Peak
6500.00 H 4333 - 4.36 47.69 - 74.00 54.00 | -6.31 | Peak
N/A
Remark:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

3. Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

4.  Data of measurement within this frequency range shown “ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

5. Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with “ N/A " remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

6. Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

Operation Mode: TX/IEEE 802.11b / CH High Test Date: October 15, 2008
Temperature: 21°C Tested by: Alonso Lu
Humidity: 57 % RH Polarity: Ver. / Hor.
U Uy || AT LT, R(i)aec:.il?)g (ﬁﬁi‘ff.’g'ﬁ) C()Fr;;?ron z}ees;l(; (ARv:f:lgte) (Ilfe'!fff) (A%Z::;e) Margin | oo mark
Linen HV) | @Buwv) | (@Buv) | (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)| 9B
1466.67 \"% 49.89 --- -8.54 41.35 --- 74.00 54.00 |-12.65| Peak
6566.67 \"% 42.79 --- 4.55 47.34 --- 74.00 54.00 | -6.66 | Peak
N/A
1333.33 H 49.15 --- -9.16 39.99 --- 74.00 5400 |-14.01 | Peak
328333 H 43.88 --- -1.27 42.61 --- 74.00 5400 |-11.39 | Peak
6566.67 H 4349 --- 4.55 48.04 --- 74.00 5400 | -5.96 | Peak
N/A
Remark:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.
Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

Data of measurement within this frequency range shown ““--- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with “ N/A ” remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

Operation Mode: TX/IEEE 802.11g/CH Low Test Date: October 15, 2008
Temperature: 21°C Tested by: Alonso Lu
Humidity: 57% RH Polarity: Ver./ Hor.
Reading Reading | Correction Result Result Limit Limit .
Frel\(/llllliency Anlti.jPol. (Peak) (Average) Factor (Peak) (Average) (Peak) (Average) M:lliggm Remark
Linen HV) | @Buwv) | (@Buv) | (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)| 9B
1060.00 v 5148 - -1042 41.06 - 74.00 54.00 |-1294 | Peak
3250.00 v 4331 - -1.36 4194 - 74.00 54.00 |-12.06 | Peak
6025.00 v 41.17 - 4.25 4542 - 74.00 54.00 | -8.58 | Peak
6433.33 v 41.86 - 4.34 46.20 - 74.00 54.00 | -7.80 | Peak
N/A
132333 H 5221 --- -9.21 4301 - 74.00 54.00 |[-1099 | Peak
135333 H 54.70 - -9.07 45.63 - 74.00 5400 | -8.37 | Peak
3216.67 H 4486 - -1.46 4339 - 74.00 5400 |-10.61| Peak
6941.67 H 41.76 - 5.62 4738 - 74.00 5400 | -6.62 | Peak
N/A
Remark:

1.  Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

3. Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

4.  Data of measurement within this frequency range shown “ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

5. Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with “ N/A " remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

6. Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

Operation Mode: TX/IEEE 802.11g /CH Mid Test Date: October 15, 2008
Temperature: 21°C Tested by: Alonso Lu
Humidity: 57 % RH Polarity: Ver. / Hor.
L r(el\‘}‘l‘ie;;cy A;‘lti'jl\’,‘)’" R(i)aec:l?)g (ﬁﬁi‘f;’g'ﬁ) C()Fr;;?ron z}ees;l(; (ARv:f:lgte) (1131;:::) (Az::;e) “ﬁng)i“ Remark
(dBuV) | (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)
1700.00 v 48.88 - -7.25 41.63 - 74.00 54.00 |-1237| Peak
2590.00 v 5331 - -3.99 4933 - 74.00 54.00 | -4.67 | Peak
7250.00 v 40.04 - 6.46 46.50 - 74.00 54.00 | -7.50 | Peak
N/A
1466.67 H 4946 - -8.54 4092 - 74.00 54.00 |-13.08 | Peak
3250.00 H 4457 - -1.36 4321 - 74.00 54.00 |-10.79 | Peak
N/A
Remark:
1.  Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.
Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

Data of measurement within this frequency range shown ““--- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with “ N/A ” remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

Operation Mode: TX/IEEE 802.11g / CH High Test Date: October 15, 2008
Temperature: 21°C Tested by: Alonso Lu
Humidity: 57% RH Polarity: Ver./ Hor.
Reading Reading | Correction Result Result Limit Limit .
Frel\(/llllliency Anlti.jPol. (Peak) (Average) Factor (Peak) (Average) (Peak) (Average) M:lliggm Remark
Linen HV) | @Buwv) | (@Buv) | (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)| 9B
1366.67 v 5242 - -9.01 4342 - 74.00 54.00 |-10.58 | Peak
6566.67 v 4128 - 4.55 4583 - 74.00 54.00 | -8.17 | Peak
N/A
1383.33 H 49.64 - -8.93 40.71 - 74.00 54.00 |-1329 | Peak
3283.33 H 4521 - -1.27 4394 - 74.00 54.00 |-10.06 | Peak
6233.33 H 4125 - 4.30 45.54 - 74.00 54.00 | -8.46 | Peak
N/A
Remark:

1.  Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

3. Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

4.  Data of measurement within this frequency range shown “ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

5. Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with “ N/A ” remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

6. Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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Operation Mode:

Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

TX / draft 802.11n 20 MHz Channel mode Test Date: October 15, 2008

/ CH Low
Temperature: 21°C Tested by: Alonso Lu
Humidity: 57% RH Polarity: Ver. / Hor.
Reading Reading | Correction Result Result Limit Limit .
Frel\(/llllliency Anlti.jPol. (Peak) (Average) Factor (Peak) (Average) (Peak) | (Average) M:lliggm Remark
Linen (HNV) | @BuV) | (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)| (9B)
1066.67 v 4992 - -10.39 3952 - 74.00 54.00 |-1448 | Peak
3941.67 \"% 42.14 --- 1.01 43.16 - 74.00 54.00 |-10.84 | Peak
6433.33 v 47.52 - 4.34 51.86 - 74.00 54.00 | -2.14 | Peak
N/A
1466.67 H 4934 - -8.54 40.80 - 74.00 54.00 |-1320| Peak
3216.67 H 4444 --- -1.46 4298 --- 74.00 54.00 |-11.02 | Peak
6433.33 H 4503 - 4.34 4938 - 74.00 54.00 | -4.62 | Peak
N/A
Remark:

1.  Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

3. Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

4.  Data of measurement within this frequency range shown “ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

5. Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with “ N/A ” remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

6. Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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Operation Mode:

Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

TX / draft 802.11n 20 MHz Channel mode Test Date: October 15, 2008

/ CH Mid
Temperature: 21°C Tested by: Alonso Lu
Humidity: 57% RH Polarity: Ver. / Hor.
Reading Reading | Correction Result Result Limit Limit .
Frel\(/llllliency Anlti.jPol. (Peak) (Average) Factor (Peak) (Average) (Peak) (Average) M:lliggm Remark
Linen (HNV) | @BuV) | (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)| (9B)
1390.00 v 50.59 - -8.90 41.69 - 74.00 5400 |-12.31| Peak
1646.67 v 4998 - -7.55 4243 - 74.00 54.00 |-11.57 | Peak
6500.00 v 46.80 - 4.36 51.16 - 74.00 5400 | -2.84 | Peak
N/A
1466.67 H 50.15 - -8.54 41.60 - 74.00 54.00 |-1240 | Peak
3250.00 H 4496 - -1.36 4359 - 74.00 5400 |-1041| Peak
6500.00 H 4491 - 4.36 4927 - 74.00 54.00 | -4.73 | Peak
N/A
Remark:

1.  Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2.  Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

3. Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

4. Data of measurement within this frequency range shown *“--- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

5. Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with “ N/A ” remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

6. Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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Operation Mode:

Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

TX / draft 802.11n 40 MHz Channel mode Test Date: October 14, 2008

/ CH Low
Temperature: 20°C Tested by: Alonso Lu
Humidity: 57% RH Polarity: Ver. / Hor.
Reading Reading | Correction Result Result Limit Limit .
Frel\(/llllliency Anlti.jPol. (Peak) (Average) Factor (Peak) (Average) (Peak) | (Average) M:lliggm Remark
Linen (HNV) | @BuV) | (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)| (9B)
1426.67 v 5736 - -8.73 48.63 - 74.00 54.00 | -5.37 | Peak
645833 v 48.77 4649 4.35 53.12 50.84 74.00 5400 | -3.16 | AVG
N/A
139333 H 5135 - -8.88 4247 - 74.00 54.00 |-11.53 | Peak
3883.33 H 4191 - 0.80 42.70 - 74.00 54.00 |-11.30 | Peak
645833 H 44775 - 4.35 49.10 - 74.00 54.00 | -4.90 | Peak
N/A
Remark:

1.  Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2.  Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

3. Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

4. Data of measurement within this frequency range shown *“--- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

5. Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with “ N/A ” remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

6. Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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Operation Mode:

Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

TX / draft 802.11n 40 MHz Channel mode Test Date: October 14, 2008

/ CH Mid
Temperature: 20°C Tested by: Alonso Lu
Humidity: 57 % RH Polarity: Ver. / Hor.
U Uy || AT LT, R(i)aec:.il?)g (ﬁﬁi‘ff.’g'ﬁ) C()Fr;;?ron z}ees;l(; (ARv:f:lgte) (Ilfe'!fff) (A%Z::;e) Margin | oo mark
Linen HV) | @Buwv) | (@Buv) | (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(@BuV/m)| 9B
1746.67 \"% 5236 --- -6.98 4538 --- 74.00 5400 | -8.62 | Peak
3250.00 \"% 45.02 --- -1.36 43.65 --- 74.00 5400 |[-1035| Peak
6500.00 \"% 49.80 4744 4.36 54.16 51.80 74.00 5400 | -2.20 | AVG
N/A
1080.00 H 50.98 --- -1033 40.65 --- 74.00 54.00 |-1335| Peak
139333 H 50.59 --- -8.88 41.71 --- 74.00 54.00 |-12.29 | Peak
3250.00 H 44.00 --- -1.36 42.63 --- 74.00 54.00 |-11.37 | Peak
6500.00 H 4521 --- 4.36 49.57 --- 74.00 5400 | -4.43 | Peak
N/A
Remark:
1.  Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.
Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

73 1

Data of measurement within this frequency range shown ““--- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with “ N/A ” remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL Date of Issue: October 28, 2008

TX / draft 802.11n 40 MHz Channel mode

Operation Mode: / CH High Test Date: October 14, 2008
Temperature: 20°C Tested by: Alonso Lu
Humidity: 57% RH Polarity: Ver. / Hor.
Reading Reading | Correction Result Result Limit Limit .
Frel\(/llllliency Anlti.jPol. (Peak) (Average) Factor (Peak) (Average) (Peak) (Average) M:lliggm Remark
Linen (HNV) | @BuV) | (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)| (9B)
1383.33 v 50.64 - -8.93 41.71 - 74.00 5400 |[-12.29 | Peak
199333 v 50.14 - -5.57 4457 - 74.00 5400 | -9.43 | Peak
405833 v 4255 - 1.20 43.75 - 74.00 54.00 |-1025| Peak
6541.67 v 48.03 4796 4.48 5251 5244 74.00 5400 | -1.56 | AVG
7908.33 v 40.99 - 7.05 48.04 - 74.00 54.00 | -5.96 | Peak
N/A
1380.00 H 49.89 - -8.94 4095 - 74.00 54.00 |-13.05| Peak
3266.67 H 4338 - -1.32 42.07 - 74.00 54.00 |-11.93 | Peak
5375.00 H 4146 - 3.13 4459 - 74.00 54.00 | -9.41 | Peak
6541.67 H 4449 - 4.48 4897 - 74.00 54.00 | -5.03 | Peak
N/A
Remark:

1.  Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

3. Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

4.  Data of measurement within this frequency range shown “ --- " in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

5. Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with “ N/A ” remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

6. Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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Date of Issue: October 28, 2008

Compliance Certification Services Inc.
Report No.: 81002214-RP1 FCC ID: RXZ-WRS850RL

6.8 POWERLINE CONDUCTED EMISSIONS

LIMIT

According to §15.207(a), except as shown in paragraphs (b) and (c) of this section, for an
intentional radiator that is designed to be connected to the public utility (AC) power line, the
radio frequency voltage that is conducted back onto the AC power line on any frequency or
frequencies within the band 150 kHz to 30 MHz shall not exceed the limits in the following table,
as measured using a 50 uH/50 ohms line impedance stabilization network (LISN). Compliance
with the provisions of this paragraph shall be based on the measurement of the radio frequency
voltage between each power line and ground at the power terminal. The lower limit applies at the
boundary between the frequency ranges.

¥ R Limits
requency Range (dBpV)
(MHz)
Quasi-peak Average
0.15t0 0.50 66 to 56* 56 to 46*
0.50to 5 56 46
5to 30 60 50

* Decreases with the logarithm of the frequency.

TEST CONFIGURATION

See test photographs attached in Appendix 1 for the actual connections between EUT and
support equipment.

TEST PROCEDURE
1. The EUT was placed on a table, which is 0.8m above ground plane.

2. Maximum procedure was performed on the six highest emissions to ensure EUT
compliance.

3. Repeat above procedures until all frequency measured were complete.

TEST RESULTS

The initial step in collecting conducted data is a spectrum analyzer peak scan of the measurement
range. Significant peaks are then marked as shown on the following data page, and these signals
are then quasi-peaked.
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TEST DATA
Operation Mode: Normal Link Test Date: October 9, 2008
Temperature: 25°C Tested by: Alonso Lu
Humidity: 57% RH
ity | Reing | R | | O 5| A ] QELIB | LA v | i o
0.1695 4639 34.19 9.71 56.10 4390 64.98 5498 -8.88 -11.08 | L1
0.1773 45.10 2820 9.70 54.80 3790 64.61 54.61 -9.81 -16.71 | L1
0.1969 41.60 24.10 9.70 5130 33.80 63.74 53.74 -1244 | -1994 | L1
0.2203 3740 1430 9.70 47.10 24.00 62.81 5281 -15.71 | -2881 | L1
0.4313 38.12 2742 9.68 47.80 37.10 5723 4723 -9.43 -10.13 | L1
8.7516 26.24 1444 10.06 36.30 2450 60.00 50.00 -2370 | -2550 | L1
0.1733 44.69 3149 9.71 5440 4120 64.80 54.80 -1040 | -13.60 | L2
0.1968 3990 21.50 9.70 49.60 31.20 63.74 53.74 -14.14 | 2254 | L2
0.2086 40.50 26.60 9.70 50.20 36.30 63.26 53.26 -13.06 | -1696 | L2
0.2320 37.00 20.00 9.70 46.70 29.70 62.37 5238 -15.67 | -22.68 | L2
0.4546 32.04 19.84 9.66 41.70 29.50 56.79 46.79 -15.09 | -1729 | L2
6.8727 27.74 20.04 9.86 37.60 2990 60.00 50.00 -2240 | -20.10 | L2
Remark:
1.  Measuring frequencies from 0.15 MHz to 30MHz.
2. The emissions measured in frequency range from 0.15 MHz to 30MHz were made with
an instrument using Quasi-peak detector and average detector.
3. ThelF bandwidth of SPA between 0.15MHz and 30MHz was 10 kHz, the IF bandwidth
of Test Receiver between 0.15MHz and 30MHz was 9 kHz,
4. LI = Line One (Live Line) / L2 = Line Two (Neutral Line)
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Test Plots
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APPENDIX I

RADIO FREQUENCY EXPOSURE

LIMIT

According to §15.247(i), systems operating under the provisions of this section shall be operated in a
manner that ensures that the public is not exposed to radio frequency energy levels in excess of the
Commission's guidelines. See § 1.1307(b)(1) of this chapter.

EUT Specification
EUT WIRELESS 11n ROUTER
X] WLAN: 2.412GHz ~ 2.462GHz
Frequency band WLAN: 5.18GHz ~ 5.32GHz / 5.50GHz ~ 5.70GHz
(Operating) WLAN: 5.745GHz ~ 5.825GHz

Others

Device category

Portable (<20cm separation)
Mobile (>20cm separation)
Others

Exposure classification

Occupational/Controlled exposure (S = SmW/cm?)
General Population/Uncontrolled exposure
(S=1mW/cm?)

Antenna diversity

Single antenna
Multiple antennas
[ ] Tx diversity

[ ] Rx diversity
X Tx/Rx diversity

X XOOXOOOs

Max. output power

IEEE 802.11b mode: 18.20 dBm (66.10 mW)
IEEE 802.11g mode: 15.44 dBm (35.00 mW)
draft 802.11n 20 MHz Channel mode: 18.39 dBm (69.02mW)
draft 802.11n 40 MHz Channel mode: 18.32 dBm (67.90mW)

Antenna gain (Max)

2.09dBi (including cable loss) (Numeric gain: 1.62)

Evaluation applied

X] MPE Evaluation*
[ ] SAR Evaluation
[ ] NA

Remark:

gain.)

1. The maximum output power is 18.32dBm (67.90mW) at 2452MHz (with 1.62 numeric antenna

2. DTS device is not subject to routine RF evaluation;, MPE estimate is used to justify the compliance.
3. For mobile or fixed location transmitters, no SAR consideration applied. The maximum power
density is 1.0 mW/cm2 even if the calculation indicates that the power density would be larger.

TEST RESULTS

No non-compliance noted.
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MPE evaluation

Calculation

Given E=

N30x PxG & S E?
d 3770

Where E = Field strength in Volts / meter

P = Power in Watts

G = Numeric antenna gain

d = Distance in meters

S = Power density in milliwatts / square centimeter

Combining equations and re-arranging the terms to express the distance as a function of the
remaining variables yields:

B 30xPxG
3770d*

Changing to units of mW and cm, using:
Pmw) =P (W) /1000 and
d (cm) =d(m)/ 100

Yields

g 30x(P/1000)x G 00796 PXC

3770 x(d /100 ) d’

Equation 1

Where d = Distance in cm
P = Power in mW
G = Numeric antenna gain
S = Power density in mW/ cm’

Maximum Permissible Exposure

Substituting the MPE safe distance using d =20 cm into Equation 1:
Yields
S =0.000199 x PxG

Where P = Power in mW
G = Numeric antenna gain
S = Power density in mW/ cm’
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IEEE 802.11b Mode:

EUT output power = 66.10mW

Numeric Antenna gain = 1.62

= Power density = 0.0213 mW/ cni’

IEEE 802.11g Mode:

EUT output power = 35.00mW

Numeric Antenna gain = 1.62

= Power density = 0.0113 mW/ cm’

draft 802.11n 20 MHz Channel Mode::

EUT output power = 69.02mW

Numeric Antenna gain = 1.62

= Power density = 0.0222 mW/ cni’

draft 802.11n 40 MHz Channel Mode::

EUT output power = 67.90mW

Numeric Antenna gain = 1.62

= Power density = 0.0219 mW/ cni’

(For mobile or fixed location transmitters, the maximum power density is 1.0 mW/cm’ even if the

calculation indicates that the power density would be larger.)
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